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Supplier Mame
Test Requlrement Specification Clause
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Item Description Linit Cuantity | Arrival Date | Note
;| sieve analysis m apdon 13-12-2022
2 Classification m? 3000 13-12-2022
3 Proctor & O.m.c m? 3000 14-12-2022
4 LLEPLEP m? 3000 14-12-2022 |
5 CBR m? 3000 | 1612-2022 |
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The following test result are attached for review
' Description of Materials Soil [ A-1-a )
Location of stock K.p (5094580 )
ftem | Specification Test requiremeant Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According to specifications
2 ASTMC 136 Sieve Analysis According to specifications
3 ASTM D 1440 Passing Sieve, No 200 | 12.2 %
4 ASTM D 4318 Atterberg limit N.P
5 ASTM D 2574 hMuoisture content B.2.%
6 ASTM D 1557 Maodified proctor 2.16
7 ASTM D 1883 LCBR 57.3%
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PARTICLE SIZE DISTRIBUTION OF SOIL
TESTING DATE: EREE Station 509+580 510+000
i § aaniy 2000 m3
vigudl Inspaction test
Graddignt 1gsi
-grodetion of bufk materials EAMPLE WEIGHT gl 30387.00 gm tabibe classity
siove size 2 1.8 1 43 21 B3 [ PASS soil clagaify
.00 2755.0 2815.0 29650 24180 1B77.0 18250 1745.0 Astaa
Cumuistive Ratained (] 2785.0 BATO.0 (EATH 109570 128340 14639.0 164040 PRO 216
Cumulative Retained T B 18.3 za.1 6.1 42,2 4.2 B4.0 WG 620
Cumuisthes Passing % 0.5 8.7 T8 63,0 &7.8 5i.8 A8 CBR 57.30
=xaft e tertal grodation WT.OF sampla 500,00 om
shava siza 1a 40 00
Curnuluiive Retsinad jg) | 4210 178,70 367 .50
Cumutsttve Betained %] 5,42 3584 7180
Cumulative Fassing %{ 81,58 6406 26.50
“Fe /
sieve size{in) z 1.8 1 4 T s a4 i 10 LR # 200
siswe size(mim) 50.0 375 25,0 18.0 12.5 8.5 4,75 oo | 0.428 0.075
Cumulative Passing % B4 847 T §3.8 57.8 51.8 460 421 25.5 12.2
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Wi CH walor 21 3 | ] 43 &3 L £37 i%
W, O diry mail 1130 A 1023 IILE 18L2 L] GG T
Waler conbent % LI% L% L ki i A% 1.65% 3%
AV Waler enntent % 1L3% 4.5% 63% Bt
Diry Deensity LOTd 1,121 ki 1098

Dy Dissity




Eae] h|
A el gl ra
KK A Electric Express Train - HSR i Wity
PR e T %
AT e -
California Bearing Ratio TEST
Teariang Tiaie | Bi-12-Tx2
[FTE KL (50058 prv— PRI ST Spe-Aga SRQ-=aa]
Capipii Nadwi Knenr Sina I
=1 Test Results
Cnmpaetion % far Modd Mhesitare Rafio Afler Comgpaered Mold Bwwlliog
Hiwld e, [ Fore B b | il Wi, i
whaid Vil (e | RLER) Tare T fgmib 1.3 fhain 13-l
Aluld W, jgmi (T Tar WT. =¥ T, i (L] Naiiad Ieaghi immi L]
Bk W, = W WL gk e Tare W +0r W igmil LR il | eighnn {umns i,
e YT [gmb - 2NN Woater W igmi ] TS s 1]
Yo Damey  [@/em"y LI%E Ty WT. jgmil [ Bepaie Blr sl et [FE
Dy Demsdiy g et b Lisw Elabsinir Codvbn &l el Bt s
Praaiver Demsity (g fewa) | Lren
E i i " (LN
Loading Reading ;
Feanieration (mmp il BT 1% Exy L L= d i A [ 1]
Rinail Bt g i rim I wrd i oM | oee LxE [T T 5 | ds
Tl {KN) 1 az Al 1.3 a4 L .5 .7 (R
i W Il = 1
i ! — - —_— —_— = == L —
: e . — = ==
['F i Sem— = et =i i = r—y
ik e e —
— et
E B ¢ I‘,..z-':;_"'-_ —— =—
- 1 e $ e,
5 F i | — N — r - e (] = T
e— -‘_.ll' 1 "= i :
— ' - —
i — o —— = = 1
i  — 1 1 E 1
| - e T - - .
1 1 l—|—\.I
8 ] i rm— e —1 [ E et — =, an
[+ 1, b0 240 A0 4. (411 .00
5 Penteration |men]| ¥
Peaterarion Ll Saandarni Lauil CRE ki~ © i r CRE
[T 1Y (LT ] i1l L™ § %} it A i %
48 TN 134 & S50
AL 18,70 faidi] S
| Lk Sty | | Crmraltant Erglaser
N Mamr -
- L]
: s .
S ﬂ & Hgn :
A | e el
L
.H'_”' =) f1ET]
B Shiylly <




MATERIAL

KK

> Lo .JJ,_InthuH
e A= [N 5 = e ] TR
u_._r[._n_L_.n iy T
REQIUEST e e I SYNTIR i ek
E;;’:::::;’ KNOOZ SIN = Designer Company
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Station Reference Depot Refarencs Fer Kilameaer poied only Start Ken b used
! Wk Activity
-3 Sub Elament of Activity
Description of Materials FILL MATERIAL RESLILTS
Fram To
505+ 700 50004740 {-5.50
50O-+500 5009+ 700 {-10. 0)
Location to be Wsed i ¢ -10.0)

S00+E00 509+700 {-3.50)
5004700 500+760 {-5.00)

MAR Approval Mo Cate

Supplier Mame

Test Requirement | Specification Clause
Reference Photos Yes attached [/ Mo Other
Item [rescription Unit Quantity | Arrival Date Mote
1 Sieve analysis m? 5000 21-12-2022
2 Classification m® 5000 21-12-2022
3 Proctor & O.m.c m"* 5000 22-12-2022
4 LLEP.LEPI m* 5000 22=12-2022
L C.BR m? 5000 24-12-2022
Comments by: Comments by:

& sample has been taken from fill material by K.K office to | TEST RESULTS FOR ESTIMATED QUANTITIES OF ABOUT S000 m'.
[ Gomaa Badr laboratory | and the results founded meet

the specifications and accepted.
APPROVAL 5TATUS

Organisation [ MName SiEn Date ] A-AWC-R
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Electric express train KNOG : k.k
MName Date Time
tssued by Contractor | uhmed Abdallah | 24-12-2022
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The foliowing test result ane attached for review
Description of Materials Soil [ A-1-3 |
Location of stock K.p (509+580 }
tem | Specification Test requirement Test result attachment Remarks
1 |ASTMD7S Aggregate Sampling | According to specifications
Fi ASTM C 136 Sieve Analysis According to specifications
3 ASTM D 1440 Passing Sleve, No 200 103 %
4 AS5TM D 4318 Atterberg limit 4.8
5 A5TM D 2974 Molsture content 6.8 %
[+ ASTM D 1557 mMadified proctor 2.15
7 |AsTMD1883 | CBR 63 %
Comments by: Comments by:
APPROVAL STATUS
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PARTICLE SIZE DISTRIBUTION OF S0IL
ESTING DATE i 22022 -
scation K.P 509+530 ZONE 500+580 E10+000
IAME COMPANY knooz sina 2
swigal in iom £ | oparate by GEMAA BADR LAB
“Gradignt test
~gredation of butk materials SAMPLE WEIGHT (o] 24000.00 am table classify
sieve size F; 1.5 1 &3 21 a3 (T PASS soil classify
Klass retRdnad (g) (iK1} J200.0 4086.0 2380 1912.0 1176.0 13840 A-1-a
Cumpatvm Retained () 0o A7E0,0 73488 Qg0 14493.0 12660.0 1£054.0 PRO 2153
Cumalatisa Rulalned % 0.8 16.9 23,0 frRi] 4.7 &0, 6.9 W .80
Cumiilitive Preticg % 1008 B4 5 T LER 453 as7 23§ CER 63%
I—.in.f't materiol gradation WT.OF sampla s00.00 gm
siove siza i dd 00
Cumulative Retained gh 44 64 21038 34388
Crmmlstive Belained %) Ba3 4208 68,78
Cumisativa Paszing % 21.0v Er.02 31322
sieve sizefin) ) 1.5 1 34 12 )4 id ® 10 @40 #2200
sieve slze{mm) S0.0 31.5 25.0 19.0 12.6 .8 4.T5 2.00 0.425 0075
Zumulative Passing % 100G i 2 7T BS.0 £5.3 2T 3.1 . 122 10,3
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[TESTING DATE 22NN
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[MAME COMPANY knooz sina 2
Testing Besulis -
Tesi Ligiad Eimi Plastic Limit
N of Theka 36 13 4 1é
Tars Na, 7 n I F 0
Tare WT. (g} =t e 2542 i 1182 1334
Tore WT, + Wei W, igm) BEST 1,20 LA BT 112 1447
Ture WT, + Dry WT, fzmi L B8 5.0 £, [P 1419
Water WT, {gm} 93 781 7.20 .70 LR i
Ehljr WT. (g pEl ] AT 2478 2908 [ L) oAl
Ministure Confent % 23.4% % 1.1% 26.4% 1h6% 1A%
Averape TG 14555
r' N
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PROCTOR TEST
TESTING DATE 23123022
lacatien H.P 509+580 ZOMNE S-S0 510000
MAME COMPANY knooz sina 2
Wrlghi al ety meld SR AN Dy Tensity LIS
Ml Y aliarma: 21 Waier onbend Ve X}
triad wp = ] 1 5 4 5
Wi EF Klald+ vt il AT IAETLA rinse [ ]
BT, WET SOl 45170 Ak 0 841 ATRRN
Wi, Densiny Ll LEiT 1 i ERgs
L
Tare i 4 1] i} % L4 13 3 3
Tare wi, 1437 T Hk 1700 e FLE 1533 a1l B3
WL O et soll & rare JERE S 1244 134,70 13 (R (B0 ] e 1T
Wi, OF diy anil & Eire 1204k 1FE 4 1LTs 1L [REE. 1] 13380 1IhAE 13585
W OH waler 50 i a8 44 [ 4 &k aa &3
Wi O diry =il 1045 LK 54 HICE) WA A 14 1804
Waler eonent % :I.“Hil. 537 Bl 4.1% 637 LRt b A%
ANV Waier conbend Y 3% 1% k% Ei%
Ty Density Lnag LI 1,183 1,05
-
curve proctor
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ki P 1 [ iii ST | E
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Contractor
Company KNOOZ SI ry Designer Company
Hame Cate Time
ISR by Eng. Ahmed
Contractor Abdallah 24-12-2022
Contractar
refarenca g
. 7 ,__j I-T‘I-_q_—__-:.'-" e | 2 [ oo [ s | W HH |
Received by ER /_) i ;’_"ﬂﬁ# MR T conns: | o | s
=
51t 521 DLio 53 Kp KK Mote
Station Reference Referenoe Far Kilameter poinl anly Sart £m i uisd
wiark Actwity
Suls Bamant of Actiwdty
Description of Materials FILL MATERIAL RESLILTS
From To
i S0+ 00 S0O+700 (-9.00]
Lacation to be Used 4094700 5054760 (9.00]
S05%+ 0 G094+ TAD (8,50
MAR &pproval Mo Date
Supplier Mame
Test Requirement Specification Clause
Reference Photos Yes attached / No Other
Item Description Linit Cuantity | Arrival Date | Note
1 Sieve analysis m? 5000 21-12-2022
2 Classification m? 5000 21-12-2022
3 Proctor & O.m.c m? 5000 22-12-2022
4 LL&P.L&PI m?* 5000 22-12-2022
5 C.BRE m? S000 24-12-2022
Comments by: Comments by:
A sample has been taken from fill material by K.K office to | TEST RESULTS FOR ESTIMATED QUANTITIES OF ABDUT 5000 m".
[ Gomaa Badr laboratory | and the results founded meet
the specification: and acoepted.
APPROVAL STATUS
Organisation Mame Sign Date A-8WC-R
Contractor Ahmed Abdallah hw 24-12-2022
Qaes mehamed elsaid crpls=iely ittt
=W = - — WL LN
GARB Hussien Fauad ‘—,'E\"-—:—’;‘:_:q‘_&______ 24-12-2022 b
Employers x ) —— P '
Representative /,gl 1 ___.f{;"':"' 24/ r"rr x 3
* Designer = 5
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| Location Name Contractor Company Designer Company
| Electric express train KMNO L k.ke
MName [| rudh Date Time
sued iy CONTREITE | | A hmed Abdaliah 24-12-2022
Contractor Referenge K5 .
E {.'r-, = @ | op | mM | v | HH | nam
Recelved by ER ’,-"-? ,]- #_;?i-f:!"'-f MAR | xesos | ew | s
i
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MB:Package 1 only [Package 2 via Content |
The following test result are attached for review
Description of Materials Soil [ A-1-a )
Location of stock K.p (509580 |
Item | Specification Test requirement Test result attachment Remarks
i ASTM D 75 Aggregate Sampling | According to specifications
2 ASTM C 136 Sieve Analysis According to specifications
3 ASTM D 1440 Fassﬂg Shave, Nao 200 B.9%
4 | ASTM D 4318 Atterberg limit NP
5 ASTM D 2974 Moisture content 6.5 %
(5 ASTM D 1557 Modified proctor 2.16
7 ASTM D 1883 CBR &0 %
Comments by: Comments by:
i APPROVAL STATUS
Organisation Mame Sign Date A-AWC-R
Contractor Ahmed Abdallah Abmsd 24-12-2022
Contractar
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PARTICLE SIZE DISTRIBUTION OF SOIL
ESTING DATE 2112022
watian K.P B05+-580 LOME BO5+580 E10+000
AME COMPANY knooz sina 2
wisual in ian | aperate by
: G T T ————————
-grogotion of bylk matgrinls SAMPLE WIIGHT [g] 2000000 g table classify
sleve size z 1.5 1 4n 21 nra a4 PASS soil olassity
Mass retalned [gh 3550 16850 2083.0 Z2B4.0 27180 14330 1822.0 fi-1-a
Zumisative Refained [g) 850 20400 40030 EITT.0 9045.0 108278 121480 PRO 218
Cumauiative Betained % 1.5 0.2 .5 .9 A55 528 BT We 6,50
Cumulative Fassing % 0a.2 .0 RS 68,1 55 7.4 a3 CBR Eﬂ'.-’-
saft materin! gredation WT.OF sampla BO0.00 gm
gieve gize ] dn 200
Sumuiztive REelained [g) 26.93 2XT 14 IHE 16
Cumulaiive Ratainad T £.28 £5.43 T7.23
Cmmilaive Piising % 04,59 54.87 27T
-General gradient
gieve size(in) 2 1.5 1 3 1i2 e #4 #10 #40 #2200
siewn size(mm) 0.0 av.s 280 1.0 125 B.5 4,75 2.00 0425 0075
surmdative Passing % 84,2 e T3 68.1 4.5 a74 x- aTA 2.4 a.n
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ENOOZ SIHP..I:DMH.HI__‘ Designer Company
Campany 5 mgwem A
—— Name ]szgﬂ_{'-‘ji_ iﬁ;ﬂ Date Time
Eng. Ahmed
Cantractor Abdallah 28-12-2022
Contractor
refarence
R 1c__,..-f"" | @ | oo [ wm | vy [ wH | mm
Received by ER . Sl .‘ﬁﬁf | L E [Pty P e
51t 511" Dlta 53 Kp KHX Mabe
Staticn Relenenis Depet Relerence For ﬁhnﬂﬂlr@:‘l‘t l:h'll_'[ Start W is uied
. Wl Activity
. Sub Elamant of Actluity
Description of Materials FILL MATERIAL RESLILTS
F o To
; S9+600 S0E+ 700 {-2.50)
Location to be Used 5094700 S03+780 (-850}
509+ 700 S0A+800 {800
MAR Approval No Date
Supplier Name
Test Requirement Specification Clause
Reference Photos Yes attached / No Other
item Description Lnit Quantity | Arrival Date | Note
o} Sieve analysis m? S000 25-12-2022
2 Classification m? 5000 25-12-2022
3 Proctar & O.m.c m? So00 26-12-2022
4 L.L&P.LEPI m® SO0 26-12-2022
] C.B.R rm? SO0 28-12-2022
Comments by: Comments by:

A sample has been taken from fill materlal by E.K office to
( Gomaa Bdr laboratory ) and the results founded meet the

TEST RESLILTS FOR ESTIMATED CIUANTITIES OF ABCLT 5000 m",

specifications and accepted.
APPROVAL STATUS
Organisation Mame Sign Date A-BANWC-R
Contractor Ahmed Abdallah JArg v | 28-12-2022
aa/ac* v owawmed efczied
GARB** Hussien Fouad = - :
Employers . - s . e T —
Representative | f‘} & T R VRYER. E
L] m --_ _d_.-" Fg

** Alignmesd / Bridges: Cubeert Deiy
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Location Name Cantractor Company Designer Company

Electric axprass train KNOQOD k.k
MHame Date Time
HAURGBYCONUE. | - g AbUaIn 28-12-2022
Contractar Referenca K5d = |
MDtnn MM | v | HE | MM
Received by ER ,f'ﬂ £ i kPsod | Ew | 83
-'____-"-P.'-
NB:Package 1 only {Package 2 via Content )
| The following test result are attached for review

Description of Materials Soil | A-2-4 )
Location of stock K.p {509+580 |
lHem | Specification Test reguirement Test result attachment Remarks

1 ASTM D 75 Aggregate Sampling | Acconding to specifications

42 | ASTM C136 Sieve Analysis According to specifications

3 ASTM O 1440 Passing Sieve, No 200 14.7 %

4 | ASTM D 4318 Atterberg limit 7.0

5 ASTM O 2074 Maoisture content .0 %

& ASTR D 1557 Modified proctor 2.13

T ASTM D183 | CBR 55.2 %
Comments by: Comments by:

APPROVAL STATUS
Qrganisation Mame Sign Date A-AWC-R
Contractar Ahmed Abdallah A w 28-12-2022
Contractor —— .
as/ac * Yo W GI éﬂﬁﬂ*q ’ﬂ]:@.{_ﬁi“_ﬁl« I 28122073
B _.__T
GARB** Hussien Fouad —_7% L 23-12-mﬂ|¥ gt Joliin
=

Employers —_— i —— /1 EE =1

Representative /r? A e a 2%/ f‘} 2
* Dasigner f__'__.- * 4

** Alignmant/Bridges: Cukert anky
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.m.m o wwn | Fmrhtﬂnﬁ Mﬂmhﬁm 5
PARTICLE SIZE DISTRIBUTION OF SOIL
ESTING DATE 28MEE0R2
we i K.F 5094380 ZOME S04+580 510000
AME COMPANY knooz sina 2
arisual inspection test | operate by
ol TOETFTNPIFPIS
-gradetion of bulk materials SAMPLE WEIGHT gl 2386.00 gm tabile clagsity
sieve alne 2 1.5 1 43 el B3 (X PASS sail classify
Mass retained {g) B28.0 1578.0 23860 1704.0 19458 1540.0 15680 AeFd
Sumeiaghoe Ratainad (g] GZ2.0 Zi070 4531 Ti57.0 F142.0 tn6a2.0 122410 PRO 243
Cumulathve Betained % 8 8.5 4.5 21 40.8 477 547 WwWo .00
Cumulative Fassing % BFa 1LY TE.8 L 2 L3 d5.3 CBR S5.20
soft materiol gradation WT.OF sampis 500.80 gm
EiBve gize 10 40 200
Zumuiathee Retained fg) 3295 183,34 33799
Cumulative Reteioed %) 550 3887 759
Cummlsihee Passing % 0341 81.33 e |
siave stzefin) 2 15 1 R12 ! 1i2 38 #4 W 10 a0 i 200
fhkirea slza(mm) 0.0 ars 25.0 19.0 12.5 8.5 475 2.00 0428 LO7E
sumulative Passing % 7.2 0.4 753 ) 5.3 523 453 42L3 i 14.7

e

-—— = o e——
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Flasticity and Liguidity Test -Atterberg Limits
I TESTING DATE 2EM R0
Ipcatian K.P S08+580 ZOME 5010+ 550 510+000
HAME COMPANY knooz slna 2
Tcxiinz Reeults i
Test Ligind Limit Flastic Limdi
M. of Ticks 5L i I3 in - =
Tare No. 3 14 n 45 [ G
Tare WT. (gm) Thab 2308 534 L P2E 12,60
Tare W+ Wl WT_[pm) 5ne ELEL i LIk M 13.30
Tare WT. + Dry WT. (gm) 2560 4340 L1468 ELr 13.50 (ERL
Water WT. (gm) 418 4,08 FrT3 £52 .11 11
Dry WT. (gm) 1920 0,45 1744 ERL iL.55 .59
Wedstare Content LY I4.H% T IREY IR e | A
Averape Y 10,55
- B
Ligludity Currve
I T s
Wen 4= - -  E—— o N — e S ——
B — : e o o 3
S ! —3— -
i B - - . 2z al - —_ ——— =
- ; i :
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[TESTIMG DATE 2EMEI0ED
[lacation K.P S40+550 ZONE SU0+EE0 S1i=000
[HAME COMPANY knooz sina 2

Wit af enmpry mald - A MAY Dy Density 133
Muld Yubam: .Y Waler confent % o
Frdal | 1 L} 4 5
WE, N ke i arid (L IREY (T 1 i (e
W WET =1L EINED 15431 TR HAln
WL Dy 1. E% LiBY LIal LiM
Tare M F|  J I L1} LI1] Th 13 13
Tore wr. Jals s T.ER I I1EE ni ~AnST M.
Wi O wet soll & tore 4an_in idnsn 14056 e i j43. ™ 4L 13 Tk (A ]
W OF i anil & tane et | oaRsT | owmes | adawn | (deae RCY U W Fa R (FLFY
W, O walwr A% aa L] A T a7 E% L5
W, O diry sadl 1Ee7 LN E Fed 4 1984 1ELZ 1.z ni "l
Wslor ennbent % Lasg A 4.0 adeg Bl wiri [ Bl 4 7%
AV Walyr condiml S ot 4% 0% 3.7
Dy Dhensity Lirdy LETR FRE 3 g
P -
LUrVE procios
218
115 —— — ———
ERH — = = ‘ = ' —
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California Bearing Ratio TEST

STIRG OATE ELRFELE]
. 5D03-+520 ZONE Gp=Eap EADSE00
COMAPERNY kniaai e T
=1 T ul
Camprctiss Y for hiold Mastture Hatio After Compeited Mol Swelling
ki M I Vaie Si. 1 Meledd Ma. I
el Wal o TITRE Tase W T, (zuh Tk [T FIETE
Hﬂ'ﬂ-'l'qﬁ Idid Tars W =¥ie W (8] Peiind 1] i Lin
W AT g 1114k ] [T imni 10
Wi WT. jpat 4§73 WT. igr) 5] ]
i Beminy o vty FEL) Iy WT. jgm [ITE] Rum i eight () o
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INSPECTION

REQUEST

KK A&

ENVLINA EEE= SHaNTh

Contractor E
Company KENOOZ SINA COMPANY Designer Company
Name ' [ty E Date Time
ssed by e Anmed i
Contractor Abdaliah Q\W 29-12-2022
Contractor | T
reference i ;
- L T c3a | oo [ mm] v | HH | MM
. - A
Received by ER ;'{III __J!— .._;';-'-"""f MIR | vosoe | ew | cs
="
i
81 o &F1 Olto 53 Kp KKK Now
Statian Relaranda Depod Meference For Hilometer point ondy Start Km = wsed
= Wark Sctivity
COEE - 3 Boib Flement of Activity
Description of Materials FILL MATERIAL RESULTS
Froam T
S9+A00 Bo=g20 |-7.50)
[ Lecation to be Used 084 700 S09+800 |-8.00)

OGS0 5094700 (-R.00)
SO0 700 SE+A00 (-T.50)

AR Approval Mo Date

Supplier Mame

Test Requirement Specification Clause
Reference Photas Yes attached / Mo Qther
| lem J Description Linit | Cuantity | Arrival Date | Note
1 | Sieve analysis m? 5000 26-12-2023
2 Classification m? SO0 26-12-2022
3 Proctar & O.m.c m? S000 2T-12-2022
4 LLEPLEP m’ Soa0 27-12-2022
5 C.BR m’? S000 | 28-12-2022
Comments by: Comments by:

A sample has been taken from fill material by K.K offloe to | TEST RESULTS FOR ESTIMATED QUANTITIES CF ABDLUT 5000
[ Al Nuby laboratory | and the results founded meet the

specifications and accepted.
APPROVAL STATUS
Organisation Name Sign Date B-AWC-R
Contractor Ahmed Abdallah 29-12-2022
oafac* wangmtd  elemiy 29-12-2022
GARB** Hussien Fouad N 28-12-2022
Employers - i
Representative ¥ o | - 244121
* Cesigner =T
** Alignment ! Drdpes: Culvert Only e

Filp: 05-MIA - K52 Fage 1ofl
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Location Name Contractor Company Designer Company

Electric express traln KNOOZ SINA COMPANY k.k
Marng Sign i Date Time
ssued by Contractor | oo apealish | e\ | 29122022
Contractor Reference K52 - (05) » 29-12-2022
i —— . €3 | o0 | MM | ¥ | HH | MM
Received by ER A~ |2 MAR | cocoe | ew | o3
.-".-P- -.-.-
NB:Package 1 only [Package 2 via Content }
The following test result are attached for review
Description of Materials soil | A-1-3 |
|
Location of stock K.p [50%+580 )
| ftem | Specification Test requlrement Test result attachmient Remarks

1 |ASTMD7S Aggregate Sampling | According to specifications

2 | ASTMC 136 Sieve Analysis | According to specifications

3 | ASTM D 1440 Passing Sieve, No 200 | 10 %

4 ASTM D 4318 Atterberg limit M. P

£ ASTM D 2974 hMoisture content 59%

& A5TM D 1557 Madified proctor 2.1%

7 ASTM D 1383 CBR 5%
Comments by: Comments by:

f -— .
g Aprnwm.srm.rslgjﬁz_‘
| Organisation Mame SiEn!. FLH.EI‘%D te A-PWC-R
Contractor H}pﬁclv:-!; hgﬁ;ﬁ
-q—I-——J

Contractor 4 F;; s AN i efpl
orvacer | Mo J | Mol

6arB™ | Huss it o ‘7‘&{"—%1‘7%1“

Emplovers 9 -_‘_:;l-'—"'"
Representative A j— i

* Dmsignar L
"2 Allpnmert/Bridges: Cuberl onlyf —

Fia: 05-MIRA - K52 Page 2 afd
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Opreating Lab | AL Nuby Cantral Lab |
PARTICLE SIZE DISTRIBUTTON OF SOIL
TEETING DATE: 26M12r202E
LOCATHON K.P {308+550 Station S0o+5E0 10+000
NAME COMPAMNY Knooz Sina 2
=gl insgaction fast
«Gradiant fes|
-gredetion of bufl moteriols SAMPLE WEIIHT gl 23809.00 gm table classify
AiEve Slza 2 1.5 1  Tp ] il | 83 #d PASS goil classify
Q.00 G230 Z2rE20 556,00 T12R0 17520 1810.0 17300 A-1-a
Cumwlative Retained gl 26230 5375,0 TR0 SREE.0 11608.0 13443.0 15148.0 PRO 248
Carmubirtve Fadnied 9 110 2} 325 414 480 S6.4 616 Wo 580
Cumulative Passing % I 774 29 &5.H 51.2 43,6 6.4 CBR T4.0:0
=sgft material grodation WT.OF sample 500.00 gm
Biava sira 10 40 H00
Comulative Retained {gh 3770 184,00 362.00
Cumulative Refalned %  7.54 36,00 7240
Cumuiative Passing 5% 5245 6320 2760
-General grodient
slove alzefln) 2 1.5 1 g 102 38 #d 10 #40 # 200
sleve size{mim) 0.0 378 25.0 19.0 12,5 a.5 4.T5 2.00 RAZ5 0075
Cumulative Passing % B0 T a4 | Ga5 1.2 43,6 354 3.6 2340 10.0
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el el daf Ly —~.
TESTING DATE; ITFI AT
LOCATION K_P [SD8-+500 Stk 5(9+580 GA0+ 000
HAME COMPANY Knoaz Sina 2
Weight of campry mald | AL MAX By Diensity 115
Slald ¥elnme: 2Te Waper puniend % i
Irind mo = i I 1 4
WL I3 Wbl + s il 143500 1L Ll ledsz
WT. WET %M1 4448 ATELD #3554 ARIAD
Wi Dy ndd LI 1R HER R
Tare Ma, o T E] an T “i 1 ]
Tore we, s N 417 nA ] and His e 41
Wi, OF wet saill & tare T 180 1410 1 1580 140 e s
Wi, OO diry sl & tmre (F= ¥ 1477 1484 (FLES 1448 1451 R LY
Wi OF water 1.4 23 A a4 51 EE: -] K.l
WL o dry 3ail kil LD Lo 081 =1 ELE AT 95N
L T T 1.0 13% a.1% 445 hl% L3 13 WA BN
AV Wagier cunient e L1% 43% R 5%
Diry Deensicy e 5805 i) LA
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California Bearing Ratio TEST
g ol WL  Gode '
L atiiais 1 K. (S-S5l a2 f5} Ptk 5 T4 e -
Uimimpaiy Maime Knpax Sips 1
i Nest Hewlty
st pracilon % Tor Niskd Mositare Katio After Compacied Mold S edling
Btk fe ] Tiawe P, [ 53 Winkd Déa ']
M-H'I"i.[l'm‘l Bl Wars W, |l L L] s IWIZelT
Sl VT, () e Tuiw W, =Tt W, jgein) (B Trvidad Tleighi (memi 2,70
Nkl WT, + Wl W, fgmi iy Terr W, +0ry W (g} L) Fiaai Fisgha jmmj 1T
e W g 1T A prwr W i LT (L3 PR 1]
Wt Deasiy  (pfem’ | f&TE] Dy WL (g LT ] Ramaple Brght jmm| 1.
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Contractor :
Company KENOOZ 51 Designer Company
Marme Date Time
Issued by F g ALmad
Contractor Abdallah 28-12-2022
Contractor
referencs
} ._ SGijcalon [ mm] v | HH | MM
Received by ER ATl . P VIR § wpsos | =w | o5
el
51m 521 01 to 53 Kg X3 Nate
Station Referance Depot Beference Far Kilometer point only Start &m is used
ez Wark Activity
-3 Sub Elamant af Activity
Description of Materials FILL MATERIAL RESULTS
Fram To
SEa+A00 E0%+840 |-V
Location bo be Lked LS4 T ] SOS=R00 |- 7.50)
S08+ 0 SEE-B00  |-7.00)
S09+800 S(E+8E0 |-6.50)
MAR Approval Mo Date
Supplier Mame
Test Requireament specification Clause
Reference Photos Yes attached / Mo Other
| Item Description Linit | Quantlty | Arrival Date Mate
| Sieve analysis m?¥ 5000 26-12-2023
2 Classification m? D00 25-12-2022
3 Prector &.0.m.c m* 5000 27-12-2022
4 LL&PLEPI m? 5000 27-12-2022
5 C.BR | m? S00D | 29-12-2022
Comments by; Comments by:
A sample has been taken from fill material by K.K office to | TEST RESULTS FOR ESTIMATED QUANTITIES OF ABDUT 5000 m*.
{ Al Nulbwy laboratory | and the results founded meet the
specifications and accepted.
APPROVAL STATUS
Organisation | Name | sign Date A-AWC-R
Cantractor Ahmed Abdaliah ' .""Lh"'l-"b' 39-12.2022
@A/ac * wokamed elcaitd e 29-12-2022
GARB** Hussien Fouad el 29-12-2022
?1 ==
Emplovers - S |
| Representative /LI;I l _ 29/12/02
* Designer ——

** alignimesnt f Bridges Cakart Only

File: QE-FIR - 52 Page 1af 3



a.-J.i-;::ﬂ naasd | KK A
bl ] e R )
T ) SYRIIR EE==S SHATEN
Location Name | Contractor Company Designer Company
Electric axpress train KNOOZ SINA COMPANY k-k
Name | Shgn Date Time
Issued by Contract
SUECORCHIUSONE | whud Abduilin F@w e 29.12-2022
Contractor Reference K52 - {08) - 23-12-2022
= 2 2 oo | m | v | HH | maw
Reconpd by ,-'i_-ll r-..j- LAY MAR | kpsos | ew | cs |
MEB:Package 1 only [Package 2 via Content |
The following test result are attached for review
Description of Materials Soil | A-1-a )
Location of stock K.p [509+580 )
Item Specification Test requirement Test result attachment Remarks
1 ASTM D 75 Aggregate Sampling | According to specifications
Fi ASTM C 136 Sieve Analysis According to specifications |
3 A5TM D 1440 Pazsing Sieve, Mo 200 g %
4 ASTM [ 4318 Atterberg limit M.P
5 A5TM D 2974 Moisture content 6.2 %
B | ASTM D 1557 Maodified proctor 2.15
7 ASTM D 1883 CER BE9%
Comments by: Comments by:
e — |
APPROVAL 5T [ |
Organisation MName iilgl FLEﬂ Date A-AWC-R
A ‘H-Llﬂ = sl el
Contractor | ¢l s M oy A "*L?ﬁl .:..;,:',“T“EJ V-
Cohtractor /dw‘u___
wtlcl ,ﬂf‘?ﬁiﬂjﬁ ELI‘FI-"F; __I Eh 2 5 ?ﬁ— H'. F?.:"IL
o 3 3 I i x
o | usion Gouomd e L i o
Employers ) — gl S Y re F e s
Representative /) . 1 29/ 372
* Designer -

** allgnment Bricges: Cubsert anly

Filp: DB-FAIR - K52

Fagn Zof 2
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Opreating Lab | AL Nuby ::-1'|.1:u_l Lﬂr_l
PARTICLE SIZE DISTRIBUTION OF S0OIL

TESTING DATE: FTIET I, [y - T
LOoCATION K2 [S08+580) Biation A05+580 B 4000
MAME COMPANY Knooz Sina 2
gl in ion test R
Sy s—TT————— - =
~grodotion af bulk materals BAMPLE WENGHT [g] 2437700 @im table classify
sipvi akze 2 1.5 1 43 an i3 g4 PASS soll classify
o.og IT52.0 25820 26429 ird1a 2100 TREE0 TETT.0 A-1-a
Ceerulitive Aatsinad {g) g T Erade §TT.0 111180 132300 15205.0 168820 PRO 245
Cumulative Retained % 1.3 15 344 48,8 54.2 824 69.3 wic .80
Cumulative Passing %) 7.5 5. 544 45.8 IT.E 3.7 CBR BE.G0
-soft matertal gradation WT.OF sample 500.00 gm
Biaye Siza 10 &0 00
Cumulative Retaingd {gh 3810 181.00 354.00
Cumulstive Rilainad % T.562 36,20 TO.00
Cumuslative Paseing % B2 38 5380 2830
=feneral gradient
sieve sizefin) 2 15 1 4 12 aE #4 #10 #40 # 200
sleve slze|mm) ann irs 5.0 19.0 12.5 BB 475 2.00 D425 LTS
Sumulative Pasaing % BA.7 Th.8 088 5.4 458 Ir.E T 284 19.6 a0

Consultant
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PROCTOR TEST

TESTING ATE: ITI LT
LOCATION WP 508 580) Sialiem 508+580 810+ 000
NAME COMPANY Koz Sina 2
Wimghi ol wmpiy mohl = AIAT A MAX Dry Density Lis
Aadd Y alurmie: TR Wik enn el ™ irH
[ETE T 1 1 3 i
FTTRN, T  pp—— {EA 0 AKILE 11480 1751
WT, WET SDiL RETLE] 4740 4110 458
Wi Deiey R L p LI6Y
Tare Mo, 15 4 L] L[] L] iz d 4
Tare wi. L1 F AL 444 314 A dLE L I
Wi M wel soil & tare 1500 s 1500 1500 (B A FELLEL (IR I5LE
Wi OH ey andl & Eard 4Ty 1k (ELE ] 145 [ AR 4L 1414 HLE
Wt 0wt A 14 as LR L% L& 3 w4 T2
W, Of @ry sl 1151 ars non.n 113 "I LLLE A na TLH
Walier ennment ¥ 18% 2T % 5% e 0.7 RO% LR
AV Walder conliml %5 L™ 4.8% &F vty
Diry Deensiey 1993 1.0 1,145 LG

Dy My
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Electric Express Train - HSR i W iy

California Bearing Ratio TEST

Fritiag fair | Iz | Code
Lrmimt | (SIH-5HDY b S PRI AT L SE0+HR00
Y Knoz Simi 2
Cwmpactinon % Tor Akl Mlosilmry Radin A ler Cospected Mold Swrlling
Mk e . Tur Ma. W Mkl Ma ;
Pelckd el frm ) e Tarr W, (sl Ay s BB MR
Rt W, gy Lol Tars WT. =Wem BT, iga| iE ] Fritial T igami i LA
Bl T, + Wi T (e ety Faws W, + Ty W, jgmj 1axz Fiaai lelghs |mam) ki
Wi W ggi 479 Water WT, 1psi} ot TR pars (]
eI — " by W iy s P ———— 2m
liry Bewniry  (gicm" ) 11w Maniper [ mwermi " il SaeBing Hyiis e
Pesoter Demmiy  (Eiim’] | Lpsa
4 dmEpELikE -
Lugling Wesilimp @
Pedlcr athm coifl i LE7 Lm Ly iz S EEL i B0
Laid Beaddig mimj [IN].] LHES [ rL Lia [[E 5 LE] LIS LTI LEl
B | KT L 5 14 ‘TI:IlI..'I.‘II 15n 14.7 FaA IED 4%
" o " ™
] ] . I I N | v [ ]
I | e : A B B O T
» ' e =

!

i i - L VDD T rii— | LB
LR ] S0 L0 ¥
Panirbia Fation fmim) g
L HIL Weld . | sappnies | armpariss LR
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MSPECTION  § _‘""““‘*‘ it i (ﬁ”_f-.
TULSTrA == =aauEn
Contractor L
KNOOZ NYE Designer Company
Company Y W ST |
Mame an'l R 1 | Date Time
Issued by Eng, Ahmed i
Contractor | r LY 10-1-2023
| Abdallah R |
Contractor
rafarence KS5d - (07)
) - F;a- = [u]u] Feha Y HH !
Aecelved by ER ’E.JI.' J | L [P S .
5110521 Dlto 53 p XN Note
Senthan Rederance Depat Aeference Far Kilemater paint galy Start Ky i used
Waork Sctredty

CODE-3

Sish Eheenand of Actnily

Description of Materials

FILL MATERIAL RESULTS

Froam 1 c]
S05+680 S094700 [-7.50)
i S05+800 S00+880 [-6.00)
Location to be Used 515+ 800 508+840 [-5.50)
S05+200 S094860 [-5.50)
5018+ 740 5004800 [-5.00}
' MAR Approval No Date
| Supplier Name
Test Requirement Specification Clause
Reference Photos Yes attached [ Mo Other
' item Description Unit Quantity | Arrival Date | Note
1 Cieve analysis m? 5000 07-1-2023
z Classification m? 2000 07-1-2023
3 Proctor & O.m.c m? 5000 08-1-2023
4 L.LEPLEP| m? 5000 08-1-2023
5 C.B.R m? S000 10-1-2023
Comments by: Comments by:

A sample has been taken from fill material by K.K office to
[ Gomaa Badr laboratory | and the results founded meet

TEST RESULTS FOR ESTIMATED CILANTITIES OF ABJUT 5000 m".

the speclfications and accapted.
APPROVAL STATUS
Drganisation Mame Sign Date A-AWC-R
Contractor Ahmed Abdallah 10-1-2023
aa/ac * woremid elceath 10-1-2023 =
GARB®" Hussien Fouad | 10-1-2023 i, 1)
Emplayers e il ";1'
Representative /L 14/ l.r" i .
* Diesigner

** alignmsnt  Bridges: Culvert Only
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Location Mame Contractor Company ] Cesigner Company
Electric axpress train KNOOZ SINA COMPANY | kk
Mame Sign Date Time
Issued by Contractn
ssued by Contractor Ahmed Abdallah A'Irm;{,_.ﬂ_—_ - 10-1-2023
Contractor Beference K52 - (07} - 10-1-2023
T | €3 | oo | MW | vy | s |
s f'l(:fl ‘:c-’fff:'%' MAR | wpsos | ew | s |
--"‘-
MB :Package 1 only (Package 2 via Content |
The following test result are attached for review
Description of Materials Soil | A-1-a )
Lacation of stock K.p (5094580 ) |
Item | Specification Test requirement Test result attachment Remarks
1 ASTM D75 Aggregate Sampling According to specifications
2 ASTM C 136 sleve Analysis According to specifications
3 ASTM D 1440 Passing Sieve, No 200 10.5 %
4 ASTM D 4318 Atterberg limit NP
L ASTM O 2974 Maoisture content T7%
B AS5THA O 1557 Modified proctor 2.145
| 7 ASTM O 1BE3 CBR B7.4%
Comments by: Comments by:
APPROVAL
Organisation Name Iﬁq & l.'u.;i Date | A-AWCR
Contractor Ff.n-m-: .j, J'll'u hifcﬂn -t 13-\ ~“Tel 3
Contractor nd 4 f o4
aajac * ¢ Vidulbh <A 1‘rl.hll = . lo- 1= Big s
e e T o
GARE** Hunss (em Covnmp - - ,—b-”“--'. o~ l~2ef K k ';:'E“'q
Emplovers = }'\:_._'J___ | 5 = ' el o
H:Epresentatlve| f"'“-'l _JI" _!_‘;E,,.-- .-‘.'.”_s { /{* e ,‘"T
* Dedigrer -



 Electric Express Train - HSR i \
From El Ain E| Sckhna City To E| Alamein - MATROUH el il gl
i oot oot : ~Sectlon - T From FOKA To MARSA MATROUH: -y -
gk at o el — Rl From Station So4+000 To Station 5684177 s
PARTICLE SIZE DISTRIBUTION OF S0IL
BTING DATE TII0Z3
satian K.P 5084580 ZONE 508-+580 510-+004
WME COMPANY knooz sina 2
dsyal inspection esi | operate by
Gradient test )
gradation af bulk materials SAMPLE WEIGHT [g] 10404.00 gm kabvla clasably
sleve size 2 1.5 i 3 12 k1 #4 PASS soil elassify
Mags retained {g) 0.0 {BE0.0 20430,0 20210 25870 1585.0 1631.0 Ast=a
mulative Ratained {13_ 0. 16&0.0 4590.0 G611.0 f188.0 107530 124240 PRO 2,145
smudative Retained ™ 0.0 BT 24.0 32.0 48.1 56.5 5.0 We 7%
nulative Passing % | 1000 91.3 76.0 6.0 51,9 438 28,0 CBR 6T 4%
ioft motenial gradation WT.OF sample 5a0.00 gm
slove Blze 10 40 200
umsiiabem Rt g} A0.85 187,00 58,50
Cumulativa Ratalnad % 6.17 i T1.32
Curmulsires Paasing % 53 .83 E2.G0 28 B8
Generol ent
aleve size{in] 2 1.5 1 3 112 k1 #a #10 # 40 # 200
sieve sizefmm) 0.0 s 280 18.0 128 8.5 478 200 | 0425 0.075
umisathve Passing % | 10000 B1.3 760 0.0 514 43.5 35.0 2.8 8 105
H.P P H.P
Candractor Consultant
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California Bearing Ratio TEST

TESTMG DATE e -
[ecaian ¥LP 500580 ZOME 50+ R} B[00
| MitME oMY knooz ina 2
=i Tost Resmits
Cammpactinn %5 for Mald Muosinire Ratia Afer Comspaited REalil Swvielng
Tl M ] Tars i ] Mdak| Ma. - |
Belekl Val frm | nTs Tare W fgo) £ ik Duss n-1-2nz
Selodel W ) i W W AW W, (g FRERTY listial Feighet (imin ) T48
Ptk W 4 Wl W (s miid Tare W # ey WT. dgni [F A ] Fasal Heghi fovm| 4=
Vil W, (e ] Waier WT. dgmi 13y Difermis on
Wt Doty (g fem™) 13m2 Dy W, i) o Sl ekghin dmess) 12680
My Dmalty - (e 14077 Alsdsrur Canieer % LT Srellmg Rain B
Fracar lipasits  (girm"} Lija
Campariion % a1
L 33 3
Prmeratian (mmi e bzt L EL T Lk | ke 444 &0 i
Bl Resdinng froom ) ™ 147 o a7 72 R T - TR I T T
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TESTING DATE Br/2033
leecatian H.P Si+5E0 ZOME S+580 S10+004
MAME COMPANY knooz sina 2
Weight of emgty mall : B2IHA MAX Dy Demty LI45
Mold YVolume: 1049 Water enniend e .o
trial mo 1 z a 4
Wi OF Mold+ wet sail (ECE A ] 1R A rnte LRl
W, WET SOL s EEIIRY dTTEN TN
Wit Density o8y L1k 2.0 1230
Tare Mo, 12 1 2 | 3 E ] 45 45
Tare wi. 3436 34.3h na 2347 e § 113 1518 1520
Ve O wek soll & dmre 14h.1 46T 11Ts 1178 12EE 132 LRLE LERE
WL EH dry il & tare 4145 ldl.ng 1l 113 1415 105 Fidd 1244
Wi, OF wadir FE 45 4@ 48 71 11 61 a9z
Wi, Of dry sail 1073 73 a9.0 B3 913 #1.3 03 003
Waler connent % 4.1 4.1% £1% 1% . T 0.1% 0.1%
AV Waler content % A6 S4% T.1% A%
iy Elensity Lol 1054 Lida LR
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